

## **GUIDELINES FOR THE NEUROPATHIC PAIN MANAGEMENT**

Benítez-Rosario MA, Doyle R, M<sup>c</sup>Darby G, Hanningan M  
Galway Hospice Foundation, 2007  
Ireland

**GUIDELINES (I)**

<b>Patient Condition</b>	<b>ACTION - TREATMENT</b>				
In all patients	Dexamethasone, 8-16 mg/d, and radiotherapy treatment should be considered if nerve compression is suspected				
Opioid-naïve patients	<p>Start <i>Opioid treatment</i></p> <p>SR-morphine (or oxycodone) plus NR- morphine q1h p.r.n (or oxycodone or OTF) in Mild-Moderate pain &amp; CSCI / CIVI plus rescue doses of morphine q30 min p.r.n in Severe Pain .....</p> <p>Upward dose titration of the opioid (increasing 30-50% of prior daily dose not including rescue dose administered until: (i) pain relief , (ii) unacceptable side effects occur, (iii) clinical condition of partial response to usual oral opioid dose</p>				
Patients who are on opioid treatment AND neurotoxicity effects occur	Switch to other opioid on equivalent doses				
Patient with partial response to usual oral opioid doses and no side effects  <i>(see additional information)</i>	<p><i>Considerer this situation when pain is not improving <math>\geq 50\%</math> in spite of</i></p> <table border="1"> <tr> <td>a) Slow increase of oral opioid, or equivalent parenteral doses, up to</td><td>           Morphine: 260 mg/d            Oxycodone: 130 mg/d            Hydromorphone 50 mg/d            Transdermal Fentanyl 125 mcg/h         </td></tr> <tr> <td>b) Rapid escalation of opioid oral dose, or equivalent parenteral doses, in the last 10 days, up to</td><td>           Morphine: 180mg/d            Oxycodone: 90 mg/d            Hydromorphone 30 mg/d         </td></tr> </table> <p><b>ACTION</b> <i>Rule out other complications</i> ( delirium, psychological problems, non-treatment compliance)</p> <p><i>Select one option</i>            a) Leave same doses of opioids and start a co-analgesic            b) Increase daily opioid dose, by 50%, and start a co-analgesic drug.            c) Consider invasive treatments, <i>e.g.</i> nerve block            d) Consider Ketamine treatment in patients who are in severe pain         </p>	a) Slow increase of oral opioid, or equivalent parenteral doses, up to	Morphine: 260 mg/d Oxycodone: 130 mg/d Hydromorphone 50 mg/d Transdermal Fentanyl 125 mcg/h	b) Rapid escalation of opioid oral dose, or equivalent parenteral doses, in the last 10 days, up to	Morphine: 180mg/d Oxycodone: 90 mg/d Hydromorphone 30 mg/d
a) Slow increase of oral opioid, or equivalent parenteral doses, up to	Morphine: 260 mg/d Oxycodone: 130 mg/d Hydromorphone 50 mg/d Transdermal Fentanyl 125 mcg/h				
b) Rapid escalation of opioid oral dose, or equivalent parenteral doses, in the last 10 days, up to	Morphine: 180mg/d Oxycodone: 90 mg/d Hydromorphone 30 mg/d				
Patient with partial response to opioid treatment plus maximal doses of one co-analgesic and no opioid side effects  <i>(see additional information)</i>	<p><i>Rule out other complications</i> ( delirium, psychological problems, non-treatment compliance)</p> <p><i>Select one option</i>            a) Consider increasing opioid doses, and start a second co-analgesic drugs            b) Consider increasing opioid doses and switch to other co-analgesic drugs if the first was completely ineffective (pain relief &lt; 50%)            c) Consider invasive treatment, eg nerve block or intraspinal analgesia            d) Ketamine treatment should be considered in patients who are in severe pain         </p>				
Patient with partial response to opioids and short-term prognosis	<i>Start Ketamine treatment</i>				

SR: sustained release; NR: normal release; CSCI: continuous subcutaneous infusion, CIVI: continuous intravenous infusion; p.r.n: as needed; OTF: oral transmucosal fentanyl, q1h: every hour; q30 min: every 30 minutes

**GUIDELINES (II): CO-ANALGESIC SELECTION**

<b>Patient Condition</b>	<b>Treatment</b>						
a) If the patient has coexisting anxiety or depression	<table border="1" data-bbox="565 296 1425 699"> <tr> <td data-bbox="565 296 748 552"></td><td data-bbox="748 296 1425 552"> <b>Amitriptyline &amp; Nortriptyline</b>            Starting dose 25 mg / d            After 2-3 days increase up to 50 mg/d  <i>Increase weekly 25 mg/d up to 100 mg/d</i>  <i>Usual effective dose: 50-150 mg/d</i> </td></tr> <tr> <td data-bbox="565 552 748 699"></td><td data-bbox="748 552 1425 699"> <b>Venlafaxine</b>            Starting dose 37.5-75 mg /d  <i>Usual effective dose: 75-150 mg/d</i> </td></tr> <tr> <td data-bbox="565 552 748 699">           Old &amp; Frail patients            .....            Cardiac illness &amp; Glaucoma         </td><td data-bbox="748 552 1425 699"> <b>Duloxetine</b>            Starting doses 30 mg/d.            After 2-3 days, increase up to 60 mg/d  <i>Usual effective dose: 60 mg/d</i> </td></tr> </table> <p data-bbox="565 730 1425 846">           Amitriptyline could be used:            a) in older patients increase 10 mg every 3 – 4 days to avoid strong side effects            b) in patients with insomnia use above schedule            c) first line in all patients &amp; second line when other co-analgesics fail.         </p> <p data-bbox="565 877 1425 930">           Amitriptyline, Nortriptyline, Venlafaxine and Duloxetine should be started with opioids in depressed patients who experience neuropathic pain         </p> <p data-bbox="565 1003 1425 1014">.....</p>		<b>Amitriptyline &amp; Nortriptyline</b> Starting dose 25 mg / d After 2-3 days increase up to 50 mg/d <i>Increase weekly 25 mg/d up to 100 mg/d</i> <i>Usual effective dose: 50-150 mg/d</i>		<b>Venlafaxine</b> Starting dose 37.5-75 mg /d <i>Usual effective dose: 75-150 mg/d</i>	Old & Frail patients ..... Cardiac illness & Glaucoma	<b>Duloxetine</b> Starting doses 30 mg/d. After 2-3 days, increase up to 60 mg/d <i>Usual effective dose: 60 mg/d</i>
	<b>Amitriptyline &amp; Nortriptyline</b> Starting dose 25 mg / d After 2-3 days increase up to 50 mg/d <i>Increase weekly 25 mg/d up to 100 mg/d</i> <i>Usual effective dose: 50-150 mg/d</i>						
	<b>Venlafaxine</b> Starting dose 37.5-75 mg /d <i>Usual effective dose: 75-150 mg/d</i>						
Old & Frail patients ..... Cardiac illness & Glaucoma	<b>Duloxetine</b> Starting doses 30 mg/d. After 2-3 days, increase up to 60 mg/d <i>Usual effective dose: 60 mg/d</i>						
b) If the patient has NO coexisting insomnia, anxiety or depression	<p data-bbox="829 1045 1192 1077" style="text-align: center;">Selecting <b>Gabapentin or Pregabalin</b></p> <table border="1" data-bbox="565 1100 1409 1304"> <tr> <td data-bbox="565 1100 727 1215">Gabapentin</td><td data-bbox="727 1100 1409 1215">           Starting dose 400 mg/d.            Increase by 300 mg/d up to 1200 mg/d.            Increase weekly 400-600 mg /d  <i>Usual Effective dose: 900-5400 mg/d</i> </td></tr> <tr> <td data-bbox="565 1215 727 1304">Pregabalin</td><td data-bbox="727 1215 1409 1304">           Starting dose 75-150 mg/d            Increase weekly 150 mg/d  <i>Usual Effective dose: 150 -300- 600 mg/d</i> </td></tr> </table> <p data-bbox="565 1350 1409 1360">.....</p>	Gabapentin	Starting dose 400 mg/d. Increase by 300 mg/d up to 1200 mg/d. Increase weekly 400-600 mg /d <i>Usual Effective dose: 900-5400 mg/d</i>	Pregabalin	Starting dose 75-150 mg/d Increase weekly 150 mg/d <i>Usual Effective dose: 150 -300- 600 mg/d</i>		
Gabapentin	Starting dose 400 mg/d. Increase by 300 mg/d up to 1200 mg/d. Increase weekly 400-600 mg /d <i>Usual Effective dose: 900-5400 mg/d</i>						
Pregabalin	Starting dose 75-150 mg/d Increase weekly 150 mg/d <i>Usual Effective dose: 150 -300- 600 mg/d</i>						
c) Patients unable to take oral tablets	<p data-bbox="662 1392 1360 1423" style="text-align: center;">Selecting <b>Oxcarbazepine</b> (when Gabapentin solution is not available)</p> <p data-bbox="878 1423 1143 1507" style="text-align: center;">           Starting dose: 75-150mg/d            Increase weekly 150 mg/d  <i>Usual effective dose: 300-1200 mg/d</i> </p> <p data-bbox="565 1518 1409 1528">.....</p>						
d) Patients with short-term prognosis or patients in severe pain	<p data-bbox="959 1570 1062 1602" style="text-align: center;"><b>Ketamine</b></p> <p data-bbox="813 1602 1208 1686" style="text-align: center;">           CSCI of 0.1 mg /kg /h            Increase by 0.05-0.1 mg/kg/h every day  <i>Usual effective dose: 0.1-0.3 mg/kg/h</i> </p> <p data-bbox="565 1707 1458 1770">           Administer Haloperidol 3 mg /24 h (in the same CSCI) or diazepam 5 mg/d p.o. or Midazolam 5-7.5 mg/24 h CSCI, to control side effects         </p>						

## ADDITIONAL INFORMATION

- Latest evidence shows that the opioids are equal, or more effective than co-analgesics to relieve neuropathic pain
- Opioids relieve pain quicker, in 24-72 h, than co-analgesics. The co-analgesics need, at least, 7-10 days to improve pain.
- The greater benefits from quicker relief of neuropathic pain with opioids counteracts the side effect risks. Some protocols establish upward dose titration of opioids until pain relief or side effects occur
- Available data indicates no difference in analgesic efficacy of different opioids in neuropathic pain and there is also no significant difference in the efficacy of co-analgesics. Tricyclic Antidepressants, Gabapentine, Pregabalin, Venlafaxine, Duloxetine and Oxcarbazepine are equally effective.
- Co-analgesic selection should be according to patients condition (eg depressed / not depressed), side effect profile and cost
- Opioid dose should be reduced, by 30-50%, when a co-analgesic has been started and patient is pain free. Consider this situation with ketamine treatment as well.
- Depression in cancer patients can respond to lower doses of antidepressants than the general population

## References

- Wilson KO, Chochinov HM, Faye BJ, Breitbart W. Diagnosis and Management of Depression in palliative care. En: Handbook of Psychiatry in Palliative Medicine. Oxford, Oxford University Press, 2000; pp 25-50.
- Mercadante S, Radbruch L, Caraceni A, Cherny N, Kaasa S, Nauck F, steering Committee of the European Association for Palliative Care (EAPC) Research Network Episodic (Breakthrough) Pain. Consensus Conference of an Expert Working Group of the European Association for Palliative Care. Cancer 2002;832-9.
- Enting RH, Oldenmenger WH, D. van der Rijt CC, Wilms EB, Elfrink EJ, Elswijk I, Sillevius Smitt PAE. A Prospective Study Evaluating the Response of Patients with Unrelieved Cancer Pain to Parenteral Opioids. Cancer 2002;3049-56.
- Carrasana E, Mikoshiba I. Rationale and Evidence for the Use of Oxcarbazepine in Neuropathic Pain. J Pain Symptom Manage 2003;25:S31-S35.
- Slatkin NE, Rhiner M. Ketamine in the Treatment of Refractory Cancer Pain: Case Report, Rationale, and Methodology. J Support Oncol 2003;287-293
- Subramaniam K, Subramaniam B, Steinbrook RA, Ketamine as Adjuvant Analgesic to Opioids: A Quantitative and Qualitative Systematic Review. Anesth Analg 2004;482-95
- Lussier D, Huskey AG, Portenoy RK. Adjuvant analgesics in cancer pain management. The Oncologist 2004; 571-591
- Walsh D, Rivera NI, Davis MP, Lagman R, LeGrand SB. Strategies for pain management: Cleveland Clinic Foundation Guidelines for opiate dosing for cancer pain. Supportive Cancer Therapy 2004;1: 157-164
- Saarto T, Wiffen PJ. Antidepressants for neuropathic pain Cochrane Database Syst Rev..2005;CD005454
- Irving GA. Contemporary assessment and management of neuropathic pain. Neurology 2005;21-27
- Finnerup NB, Otto M, McQuay HJ, Jensen TS, Sindrup SH. Algorithm for neuropathic pain treatment: an evidenced based proposal. Pain 2005;1-17
- Ryan M, Moynihan TL, Loprinzi CL. As-Needed Morphine: Yes, but at What Dose and at What Interval? J Clin Oncol 2005; 3849-3852
- Stearns L, Boortz-Marx R, Du Pen S, Friehs G, Gordon M, Halyard M, Herbst L and Kiser J, PA-C. Intrathecal Drug Delivery for the Management of Cancer Pain. A Multidisciplinary Consensus of Best Clinical Practices. J Support Oncol 2005;399-408
- McDonald AA, Portenoy RK. How to use antidepressants and anticonvulsants as adjuvant analgesics in the treatment of neuropathic cancer pain. J Support Oncol 2006;43-52
- Gallagher RM. Management of neuropathic pain. Translating mechanistic advances and evidence-based research into clinical practice. Clin J Pain 2006;22:S2-S8
- Zeppetella G, Ribeiro MDC. Opioids for the management of breakthrough (episodic) pain in cancer patients. Cochrane Review 2006, Issue 1.